ASEMBLY INSTRUCTION-24590011/01

H

E
—
E F
A
B
D
Axl Bx2 Cx1 Dx4 D1x2 Ex2
TuESS
Fx1 Gx1 Hx3 No Part Image Part Name Q.ty

1 o Bolt M6x30 14 Pcs

I
2 [ Bolt M8x15 4 Pcs
3 Do Bolt M8x35 24 Pes

! 4 © Washer M6 14 Pcs
5 © Washer M8 28 Pes

! 6 I I — Velcro 2 Pcs
7 ﬁ M4 Allen key 1 Pcs




WA

%4 ——

o

Finish
Step2

/.\.m/
v

/

&)
]
2%

& YN




Step4

Step5 Finish




